FOO AiN=ZENE ENGINE FITTINGS
RRHL AR ENGINE FITTINGS
Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
F0O0-1 6WWV-046502-5000 STEPPED SCREW M5 M5ESSHMHRET 3
F00-2 6WWV-000102-5000 GUARD, SMALL SPROCKET NSRS E 1




LOCK KIT

e

FO1-B

B E/ILOCK KIT




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
FO1-B-1 6KWV-011200-1001 LOCK KIT TR BIEES 1 WHITE BIKE
FO1-B-1 6KWV-011200-1101 LOCK KIT HREIEES 1 BLACK BIKE
F01-B-2 30102-050008900 INNER HEX SCREW M5x8 M7 A EESLIRET 2
F01-B-3 30102-050025900 INNER HEX SCREW M5x25 7N FEESLAEET 3
F01-B-4 6KWV-016500-1100 BLUETOOTH KEY ASSY ST SARLSAY 1
F01-B-5 30102-050012810 SCREW M5x12 24T 2
FO1-B-6 6KWV-016300-1100 KEY ENODEB fERLEN 1
FO1-B-7 6WWV-046502-5000 STEPPED SCREW M5 M5ZEE& SHMEET 2
F01-B-8 6KWV-016200-1100 ELECTRONIC STEM LOCK RSkl 1
F01-B-9 6KWV-010010-1000 SEAT CABLE FERHIZR 1
F01-B-10 6GU#-010320-6000 LOCK SEAT, SEAT AR 1
FO1-B-11 30006-060016870 BOLT M6x16 1258 2
F01-B-12 EB8V-010120-1000 KEY $ARt 1
F01-B-13 6KMV-011020-B001-22 KEY BILLET §HRLIAR 1
FO1-B-14 6KWV-011130-1100 BLUETOOTH REMOTE KEY IETEER 1




HESiHFR28 MUFFLER

FO2

S WA/ MUFFLER




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
F02-1 0HU0-176000 OXYGEN SENSOR e 2
F02-2 6WWV-020001-5000 BUSHING, EXHAUST PORT HSOHE 2
F02-3 6WWV-020004-5000 SEAL GASKET, EXHAUST E| S S EE! 2
F02-4 K-51010086100 SELF-LOCKING NUT M8 CU BHHEEMS 4
F02-5 6WWV-021100-5001 EXHAUST PIPE ASSY HESEIRRRAN 1
F02-6 6L30-021001 SEAL SLEEVE 1, GRAPHITE ARTHEI 2
F02-7 C63605058100 CLAMP 5 2
F02-8 6WWV-020002-5000 BUSHING, MUFFLER BODY BRLENE 8
F02-9 30006-080030810 BOLT M8x30 2Zte 3
F02-10 6WWV-020003-5000 RUBBER SLEEVE, MUFFLER BODY BRGRRE 4
F02-11 6KWV-021200-1002 FRONT MUFFLER BODY RIEHAE AN 1
F02-12 6KWV-021300-1001 REAR MUFFLER ASSY EEHAEREA N 1
F02-13 6WWV-046702-5000 INNER HEX SCREW M6x12 M6x 127 FRLRET 1
F02-14 6KWV-021001-1000 MUFFLER GUARD NE)=do it 1
F02-15 6GU#-021005-6000 GUARD RUBBER SLEEVE FERRE 2
F02-16 30204-080810 NUT M8 eSS 1
F02-17 30102-080040810 SCREW M8x40 9247 1




FO3-1 FZ&FEZE MAIN FRAME

%%/ MAIN FRAME




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
F03-1-01 | 6KWV-031000-1000-0BP00 FRONT FRAME ASSY FEIRERAN 1
F03-1-02 6KWV-030050-1001 HEADLIGHT UPPER BRACKET BIAKT EZedes 58 1
F03-1-03 30102-060012810 SCREW M7 ARIEETMEX12 2
F03-1-04 6WWV-047002-5000 INNER HEX SCREW M6x25 M6x25[ 7 FRtRET 3
F03-1-05 30301-060470 RETAINER HE 3
F03-1-06 6KWV-030003-1000 HEADLIGHT BRACKET SLEEVE BB XA ERRE 4
F03-1-07 6KM0-120010 T-TYPE BUSHING ASSY TESERS 2
F03-1-08 6WWV-046702-5000 INNER HEX SCREW M6x12 M6x12P97 S FRtgeT 2
F03-1-09 6KWV-030002-1000 HEADLIGHT LOWER BRACKET BIARKT NZea=EE 1
F03-1-10 30006-060022810 BOLT 12te 3
F03-1-11 6KM#-181001-8001 DAMPING RUBBER MAT e 3
F03-1-12 9060-180029 RUBBER CUSHION TUBE, RADIATOR BRASETREES 4
F03-1-13 6WWV-030011-5000 INNER HEX SCREW M10x45 7S AIRETM10X45 4
F03-1-14 6WWV-030013-5000 INNER HEX SCREW M8x16 M7 FRIEETMBX 16 2
F03-1-15 6L30-030091 BOLT M10x60 Bgie 1
F03-1-16 6WWV-030009-5000 ENGINE HANGING BRACKET KR RLE 1
F03-1-17 6WWV-030018-5000 BOLT M12x60 12#& M12X60 1
F03-1-18 6GU#-030008-6000 BOLT, SIDE BRACKET >z ZRigte 1
F03-1-19 30006-050012810 BOLT M5x12 LS 3
F03-1-20 6WWV-030003-5000 BRACKET, SIDE STAND SWITCH CABLE RN R E e 48 1
F03-1-21 6WWV-030017-5000 INNER HEX SCREW M10x30 M7EETERAZETM10X30 1
F03-1-22 6KWV-030001-1000 SIDE STAND mzzZ8 1 WHITE BIKE
F03-1-22 6KWV-030001-1000-10 SIDE STAND sz 28 1 BLACK BIKE
F03-1-23 6KWV-030010-1000 SIDE STAND BRACKET Mz ZRZe SRR 1
F03-1-24 30208-102810 NUT M10x1.25 125 1
F03-1-25 6L.30-030071-10000 SPRING SLEEVE, SIDE BRACKET sz ZRsEEE 1
F03-1-26 6L.32-030050 SPRING, SIDE BRACKET Mz ZRemEs 1
F03-1-27 0180-014010 WIRE CLIP S%IEE 1
F03-1-28 30102-080050810 INNER HEX SCREW M8x50 A7 FRIEETMBX50 2
F03-1-29 30204-060870 NUT M6 1EEM6 1
F03-1-30 6KWV-030060-1000 HORN BRACKET ) \ 22 1
F03-1-31 6WWV-030019-5000 RUBBER BUSHING BTBRE 1
F03-1-32 6KWV-030070-1000 ROLL-OVER SENSOR SEAT M e LA e 1




Item No.

Parts Number

Parts Name(EN)

Parts Name(CN)

Qty Remark(s)
F03-1-33 30006-060012870 BOLT M6x12 IRFEMEX12 2 ALT:- 30006-060012810
F03-1-34 6KWV-030004-1000 POWER LOCK BUSHING BIRMZR=ATE 2
F03-1-35 30902-0401320 BLIND RIVET 4x8 HEEET 2
F03-1-36 6WWV-190012-5000 VIN PLATE i 1




FO3-2

BlEZE REAR FRAME

A28/ REAR FRAME




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
F03-2-1 | 6KWV-032000-1000-0YJ00 REAR FRAME ASSY BIZEZRIS AN 1 WHITE BIKE
F03-2-1 | 6KWV-032000-1000-0DHO0 REAR FRAME ASSY BIFEZRIE AN 1 BLACK BIKE
F03-2-2 6WWV-030017-5000 INNER HEX SCREW M10x30 M7SFETERAZETM10X30 4
F03-2-3 6WWV-030023-5000 NORDLOCK_WASHER_M10 WEBEEEEM10 4
F03-2-4 6WWV-046702-5000 INNER HEX SCREW M6x12 M6x 127 FigeT 2
F03-2-5 6WWV-030070-5000 AIR FILTER MOUNTING ASSY TR AN 2
F03-2-6 9060-180029 RUBBER CUSHION TUBE, RADIATOR BRSRENREEE 2
F03-2-7 6WWV-030019-5000 RUBBER BUSHING BPRIRE 2
F03-2-8 6WWV-046902-5000 INNER HEX SCREW M6x20 M6x20P7 FRtRET 2
F03-2-9 30006-060016810 BOLT M6x16 1258 2
F03-2-9 30006-060016870 BOLT M6x16 Zte 2
F03-2-10 6KWV-030040-1000 FRONT SEAT REAR BRACKET BUALEA ST RR 1
F03-2-11 6WWV-047102-5000 INNER HEX SCREW M5x14 M5x 147 FRLRET 2
F03-2-12 0010-021019-0010 BOLT M6x12 Zte 4
F03-2-13 6KWV-030030-1000 FRONT SEAT FRONT BRACKET BUALAB ST 2 EE 1
F03-2-14 6GU#-030200-6000 BRACKET, REAR FENDER [EHERR S BRIR A 1
F03-2-15 30006-080025810 BOLT M8x25 1248 1
F03-2-16 30102-080020810 SCREW M8x20 9257 2
F03-2-17 FB6V-042042-1000 BATTERY SPONGE FILL EFEIRIE4RER-60x20x4 2
F03-2-18 0180-014010 WIRE CLIP RS 1
F03-2-19 30006-060012870 BOLT M6x12 IZFEMEX12 2
F03-2-20 6KWV-041115-1000 CUSHION MAT BREERE Ity 1




FO4-1 ¥B¥M4¥1 PLASTICS1

R T /PLASTICS |




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
F04-1-01 6KWV-040201-1001 DEFLECTOR DECO GUARD SinsEinE 1
F04-1-02 6KWV-040202-1000 HEADLIGHT UPPER DECO GUARD BIARKT L3=imE 1
F04-1-03 | 6KWV-040203-1000-0HDOO HEADLIGHT LH DECO GUARD BIARKT A 3imE 1 WHITE BIKE
F04-1-03 | 6KWV-040203-1000-0D500 HEADLIGHT LH DECO GUARD BN A 3=imE 1 BLACK BIKE
F04-1-04 | 6KWV-040204-1000-0HDOO HEADLIGHT RH DECO GUARD BN 2EthE 1 WHITE BIKE
F04-1-04 | 6KWV-040204-1000-0D500 HEADLIGHT RH DECO GUARD BIANT G2t 1 BLACK BIKE
F04-1-05 6KM#-040081-8000-M1 NUT CLIP M5 M5H2EG 2
F04-1-06 6WWV-046501-5000 SCREW M5ZEE& SHMEET 2
F04-1-07 30110-420130070 SELF-TAPPING SCREW ST4.2x13-C-H B URET 6
F04-1-08 6AQV-041117-1002 USB PLUG COVER USBE= 1




FO4-2-B  ¥B¥l{42 PLASTICS?2

SR 11/PLASTICS I




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
F04-2-B-1 6KWV-040412-1101 IGNITION LOCK DECO GUARD RN E_ S 1
F04-2-B-2 6KWV-040301-1101 DASHBOARD BRACKET WESe ST W= 1
F04-2-B-3 6KWV-040302-1100 DASHBOARD DECO GUARD RIS ST 1
F04-2-B-4 6KWV-040306-1100 LH AMBIENT LIGHT DECO GUARD ESEIKTEEImE 1
F04-2-B-5 6KWV-040307-1100 RH AMBIENT LIGHT DECO GUARD AT RS 1
F04-2-B-6 6WWV-047102-5000 INNER HEX SCREW M5x14 M5x 147 FRLRET 2
F04-2-B-7 6WWV-046502-5000 STEPPED SCREW M5 M5EE S MHRET 2
F04-2-B-8 8080-000001 CLASP +H 2
F04-2-B-9 6KM#-040081-8000-M1 NUT CLIP M5 MSIRFSE 4
F04-2-B-10 6WWV-047102-5000 INNER HEX SCREW M5x14 M5x 147 FIRET 4
F04-2-B-11 6KWV-040305-1100 DASHBOARD RUBBER SERZERGIR 4
F04-2-B-12 6KWV-041110-1100 KEY ENODEB BRACKET ARt IR R 1
F04-2-B-13 6KWV-041111-1100 AMBIENT LIGHT CABLE BRACKET ST Rt e 1
F04-2-B-14 30110-421130010 SCREW ST4.2x13 B2 5




FO4-3 ¥B¥M4¥3 PLASTICS3

HRHEI/PLASTICSII




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
F04-3-1 6KWV-040419-1000-10 FUEL TANK REAR DECO PLATE DECAL ASSY SHFEEERGEAS 1 WHITE BIKE
F04-3-1 | 6KWV-040402-1000-0D000 FUEL TANK REAR DECO PLATE SIS SRR 1 BLACK BIKE
F04-3-2 6KWV-040401-1001 FUEL TANK UPPER DECO PLATE A _E 3R 1
F04-3-3 | 6KWV-040403-1000-0D500 FUEL TANK LH DECO PLATE R AR 1
F04-3-4 | 6KWV-040404-1000-0D500 FUEL TANK RH DECO PLATE SHFEGZEmR 1
F04-3-5 6KWV-040405-1000 FUEL TANK LH DECO STRIP AR 1
F04-3-6 6KWV-040406-1000 FUEL TANK RH DECO STRIP NisE SRS 1
F04-3-7 6KWV-040407-1001 FUEL TANK LH FRONT DECO PLATE B A RIEEImR 1
F04-3-8 6KWV-040408-1001 FUEL TANK RH FRONT DECO PLATE R A REEEIHR 1
F04-3-9 8080-041130 PLASTIC SCREW ERAKIZETES 6
F04-3-10 6WWV-047102-5000 INNER HEX SCREW M5x14 M5x14P7FRIRET 4
F04-3-11 30110-421130010 SCREW ST4.2x13 BIURET 24
F04-3-12 6090-040302 RUBBER DAMPER BHRE 8
F04-3-13 6090-040303 BUSHING w"E 8
F04-3-14 8010-000002 TOOL ST4.2 FHRST4.2 4
F04-3-15 8080-040064 DAMPER, FRONT FENDER BIEETGRRE 2
F04-3-16 6WWV-046902-5000 INNER HEX SCREW M6x20 M6x20 7 FRLRET 8
F04-3-17 6KWV-040421-1000-10 FUEL TANK LH REAR DECO PLATE DECAL ASSY R ARG S 1 WHITE BIKE
F04-3-17 | 6KWV-040409-1000-0D000 FUEL TANK LH REAR DECO PLATE WA e EImR 1 BLACK BIKE
F04-3-18 6KWV-040420-1000-10 FUEL TANK RH REAR DECO PLATE DECAL ASSY AR RRGEES 1 WHITE BIKE
F04-3-18 | 6KWV-040410-1000-0D000 FUEL TANK RH REAR DECO PLATE S AR 1 BLACK BIKE




F04-4

BEH4

PLASTICS4

B IV/PLASTICS IV




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
F04-4-1 6KWV-040501-1000 RADIATOR LH DECO PLATE BURES T IR 1
FO4-4-2 | 6KWV-040503-1000-0YJ0O RADIATOR LH DECO PLATE DECO STRIP B A IR ISR 1 WHITE BIKE
F04-4-2 | 6KWV-040503-1000-0VEOO RADIATOR LH DECO PLATE DECO STRIP BRI I 5% 1 BLACK BIKE
F04-4-3 6KWV-040505-1000 LH INNER PLATE, RADIATOR BORES T IR 1
F04-4-4 6KWV-040601-1001 VEHICLE LH FRONT DECO PLATE EORERIEITIR 1
F04-4-5 6KWV-040602-1001 VEHICLE RH FRONT DECO PLATE ZEREBIEER 1
F04-4-6 6KWV-040506-1000 RH INNER PLATE, RADIATOR BERESARFIR 1
F04-4-7 | 6KWV-040504-1000-0VEOO RADIATOR RH DECO PLATE DECO STRIP BEnEE A TR IS 1 WHITE BIKE
F04-4-7 | 6KWV-040504-1000-0YJ0O RADIATOR RH DECO PLATE DECO STRIP BB IR ISR 1 BLACK BIKE
F04-4-8 6KWV-040502-1000 RADIATOR RH DECO PLATE BB IR 1
F04-4-9 6KM#-040081-8000-M1 NUT CLIP M5 M5ERE S 5
F04-4-10 30110-420095010 SELF-TAPPING SCREW ST4.2x9.5 B HEET 14
F04-4-11 8030-040800-00001 NUT CLIP M6 M6IRF s 2
F04-4-12 6GU#-000202-6000 T SHAPE BUSHING KIT THSEHRS 2
F04-4-13 6WWV-047001-5000 INNER HEX SCREW M6x25 M6x257<FRLRET 2
F04-4-14 6WWV-047102-5000 INNER HEX SCREW M5x14 M5x14P7SFRIRET 3
F04-4-15 6WWV-046502-5000 STEPPED SCREW M5 M5HEEMIRET 2




PLASTICS5

f-2f STL S

FO4-5

R VIPLASTICS V




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
F04-5-1 6KWV-040702-1000 REAR SEAT FRONT DECO PLATE [EALEBIEEIR 1

F04-5-2 | 6KWV-040703-1000-0VEOO REAR SEAT REAR DECO PLATE [RALEYEIRIMR 1 WHITE BIKE
F04-5-2 | 6KWV-040703-1000-0HDOO REAR SEAT REAR DECO PLATE AL SR 1 BLACK BIKE
F04-5-3 | 6KWV-040704-1000-0VEOQO REAR SEAT DECO PLATE INNER PLATE [EALEM R AR 1 WHITE BIKE
F04-5-3 | 6KWV-040704-1000-0HDOO REAR SEAT DECO PLATE INNER PLATE R EMAR IR 1 BLACK BIKE
FO4-5-4 6WWV-047102-5000 INNER HEX SCREW M5x14 M5x 147 FRLRET 2

F04-5-5 30110-481130010 SELF-TAPPING SCREW ST4.8x13 Sk 10

F04-5-6 6KWV-040610-1000 RH FRONT FOOTREST DECO PLATE LRI IR 1

F04-5-7 9060-180029 RUBBER CUSHION TUBE, RADIATOR BREREITREES 1

F04-5-8 6KM#-181001-8001 DAMPING RUBBER MAT PEAEslive] 1

F04-5-9 6WWV-046902-5000 INNER HEX SCREW M6x20 M6x20/97 S FRtRET 1

F04-5-10 6GU#-040036-6001 BRACKET, REAR FENDER GRS IE5E 1

F04-5-11 30110-420130070 SELF-TAPPING SCREW ST4.2x13-C-H BUEET 3

F04-5-12 6GU#-040041-6000 INNER LINER, REAR LICENSE [EhERRAIFIR 1

F04-5-13 30110-420160010 SCREW ST4.2x16 EmLEH] 2

F04-5-14 6GUV-040037-6003 REAR LICENSE BRACKET [EhERRSTIENR 1

F04-5-15 30110-420095010 SELF-TAPPING SCREW ST4.2x9.5 BURET 2

F04-5-16 5HY#-040001-1000 BOLT M6x14 IEHEM6x 14 3

F04-5-17 6GU#-040038-6000 MOUNTING PLATE, REAR LICENSE [EhERRZLEENR 1

F04-5-18 6KM#-160420-8001 SPONGE MAT Ko ssme 4

F04-5-19 6KWV-040609-1000 LH FRONT FOOTREST DECO PLATE Parsl=11) i = LS 1




F04-6

B46 PLASTICS6

R EVI/PLASTICS VI




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
F04-6-1 6KWV-040603-1001 VEHICLE LH REAR DECO PLATE EREEEEIIR 1
F04-6-2 6KWV-040604-1001 VEHICLE RH REAR DECO PLATE FERaREITR 1
F04-6-3 6KWV-041105-1000 SEAT LOCK CYLINDER BRACKET AN 2R 1
F04-6-4 6KWV-041106-1000 VEHICLE RH REAR WATER RESISTENT PLATE ERARERKIR 1
F04-6-5 6KWV-040607-1000 VEHICLE LH DECO PLATE INNER PLATE R AR AR 1
F04-6-6 6KWV-040608-1000 VEHICLE RH DECO PLATE INNER PLATE R R 1
F04-6-7 | 6KWV-040605-1000-0VR0O VEHICLE LH LOWER DECO PLATE R TEIMR 1 WHITE BIKE
F04-6-7 | 6KWV-040605-1000-0BUOO VEHICLE LH LOWER DECO PLATE TERA TR 1 BLACK BIKE
F04-6-8 | 6KWV-040606-1000-0VR00 VEHICLE RH LOWER DECO PLATE R TR 1 WHITE BIKE
F04-6-8 | 6KWV-040606-1000-0BUOO VEHICLE RH LOWER DECO PLATE R TR 1 BLACK BIKE
F04-6-9 6KWV-040701-1000 VEHICLE REAR BASE PLATE [REAIERIFHR 1
F04-6-10 6090-040302 RUBBER DAMPER ZHRE 6
F04-6-11 6090-040303 BUSHING w"E 6
F04-6-12 6WWV-046902-5000 INNER HEX SCREW M6x20 M6x 207 Fi8ET 6
F04-6-13 6WWV-046802-5000 INNER HEX SCREW M6x16 M6x 1697 FRLRET 2
F04-6-14 8080-000001 CLASP =40 2
F04-6-15 A000-040302 RUBBER DAMPER HFEIMPEE TR 4
F04-6-16 6KWV-041114-1000 RUBBER HEAD EELRRE 2
F04-6-17 8080-041130 PLASTIC SCREW BRI IKIZE TR S 4
F04-6-18 30110-421130010 SCREW ST4.2x13 BEBURET 6
F04-6-19 6KM#-160420-8001 SPONGE MAT AR SGE 6
F04-6-20 6WWV-047102-5000 INNER HEX SCREW M5x14 M5x14P7<FI8ET 4
F04-6-21 6WWV-046502-5000 STEPPED SCREW M5 M5AE EHIRET 6
F04-6-22 6WWV-046702-5000 INNER HEX SCREW M6x12 M6x 127 FRi8ET 2
F04-6-23 6WWV-047102-5000 INNER HEX SCREW M5x14 M5x 1497 FRLRET 4
F04-6-24 6KM#-040081-8000-M1 NUT CLIP M5 MSIRFSE 5
F04-6-25 30110-481130070 SELF-TAPPING SCREW BUEE] 6
F04-6-26 8010-000002 TOOL ST4.2 FHRST4.2 2




PLASTICS7

BEY7

F04-7

SR AEVI/PLASTICS VI




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
FO4-7-1 6KWV-041101-1000 ECU BRACKET ECUZREES 2R 1
F04-7-2 5020-040051 NUT M6 FARIERM6 4
F04-7-3 6WWV-047102-5000 INNER HEX SCREW M5x14 M5x 147 FIRET 8
F04-7-4 8010-000002 TOOL ST4.2 JtRST4.2 1
F04-7-5 6KWV-041103-1000 CANISTER BRACKET PRI R 1
FO4-7-6 6WWV-046502-5000 STEPPED SCREW M5 M5 S S RET 3
F04-7-7 6KWV-041102-1000 BATTERY BRACKET SRR 1
F04-7-8 6KWV-041107-1000 BATTERY BASE SPONGE MAT ERtERINERE 1
F04-7-9 6KWV-041108-1000 BATTERY FRONT SPONGE MAT ERtaNmEER 3
F04-7-10 6GUV-150910-9000 T-BOX ASSY T-BOXHHHE 1
F04-7-11 30110-421130010 SCREW ST4.2x13 BEHUEET 4
F04-7-12 6KWV-040507-1000 REAR FENDER, RADIATOR BONERfEIER 1
F04-7-13 8080-000001 CLASP < 2
F04-7-14 6KM#-040081-8000-M1 NUT CLIP M5 M5B 1
F04-7-15 6WWV-046702-5000 INNER HEX SCREW M6x12 M6x 127 FLRET 4
F04-7-16 6WWV-045901-5000 RUBBER BUSHING, AUXILIARY RELAY IHBNAAER BRI IRIPE 1
F04-7-17 C90703034000 WIRE PLATE, LH ENSEiR 1




FO5-B  BiIE2Z2 FRONT SUSPENSION

Hl &2 /FRONT SUSPENSION




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)

FO5-B-1 | 6KWV-050702-1000-0VEOO FRONT FENDER DECO PLATE BIERIRIE R 1 WHITE BIKE

FO5-B-1 | 6KWV-050702-1000-0D000 FRONT FENDER DECO PLATE RIS EARZELAR 1 BLACK BIKE

F05-B-2 | 6KWV-050701-1000-0BUOO FRONT FENDER BIESRAR 1

F05-B-3 6WWV-046502-5000 STEPPED SCREW M5 M5AE S RET 6

F05-B-4 30110-421130010 SCREW ST4.2x13 B HEET 4

F05-B-5 6KWV-050501-1000 DECO COVER xinE 1

F05-B-6 6WWV-047102-5000 INNER HEX SCREW M5x14 M5x 147 FI8ET 1

F05-B-7 6L30-050002 LOCK SCREW, UPPER TRIPLE CLAMP T ERIR EEARET 1

F05-B-8 6WWV-050005-5000 WASHER peez] 1

F05-B-9 6KWV-050020-1000 UPPER TRIPLE CLAMP ASSY LEREH 1 WHITE BIKE (ALT:- 6KWV-050020-1000-10)
F05-B-9 6KWV-050025-1000 UPPER TRIPLE CLAMP ASSY R 1 BLACK BIKE (ALT:- 6KWV-050025-1000-10)
F05-B-10 6WWV-050011-5000 INNER HEX SCREW M8x30 7 A EESLZETMB 30 6

F05-B-11 30102-080025810 SCREW M8x25 9257 1

F05-B-12 6L30-050003 DUST-PROOF COVER PhdE= 1

F05-B-13 6L30-050010 DUST-PROOF RING (RNl E 2

F05-B-14 6L30-050200 STEERING BEARING ASSY HRHERES 2

F05-B-15 6KWV-050300-1000 LOWER TRIPLE CLAMP ASSY TEIRES 1 WHITE BIKE (ALT:- 6KWV-050300-1000-10)
F05-B-15 6KWV-050325-1000 LOWER TRIPLE CLAMP ASSY TEMRES 1 BLACK BIKE (ALT:- 6KWV-050325-1000-10)
F05-B-16 6L.30-050004 PLUG, FRONT FORK BN Bk 1

F05-B-17 6KWV-050500-1000-M1 LH FRONT SHOCK ABSORBER ERIRESE 1

F05-B-18 6KWV-050600-1000-M1 RH FRONT SHOCK ABSORBER ARIR=RS 1

F05-B-19 30102-080020870 SCREW #2£TM8%20 4

F05-B-20 16181R54E STEERING DAMPER HmfEfees 1

F05-B-21 6WWV-050009-5000 SCREW M8x25 B2ETM8%25 3

F05-B-22 6KWV-050500-1000-24 OIL SEAL NisES) 2

F05-B-23 6KWV-050500-1000-25 ANTI-DUST CAP BhEs 2




FO6 JG=&5 REAR SUSPENSION

Ji&/REAR SUSPENSION




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
F06-1 6WWV-060005-5003 CHAIN GUARD HESIPR 1
F06-2 6WWV-046602-5000 INNER HEX STEPPED SCREW M6x14 M6x147 A EMIZET 2
F06-3 6KWV-060100-1000-M1 REAR SHOCK ABSORBER [EIRERS 1
F06-4 6WWV-060001-5001 REAR SWING ARM SHAFT R 1
F06-5 6WWV-060030-5000-10 OIL SEAL NiiES) 4 ALT:- 6WWV-060030-5000
F06-6 6WWV-060002-5000 BUSHING, REAR SWING ARM EEENE 4
F06-7 30403-02200 NEEDLE BEARING HK2212 REHMAHK 2212 4
F06-8 6WWV-060003-5000 LINER, REAR SWING ARM EEENE 2
F06-9 6WWV-060004-5000 WASHER, REAR SWING ARM EEERE 2
F06-10 6NT1-060003 DUST CAP, SMALL NS 6
F06-11 6NT1-060001 BOLT, REAR SHOCK ABSORBER [ERERR R IEE 1
F06-12 30204-122810 NUT M12x1.25 e 1
F06-13 6KWV-060301-1000 REAR FORK B¥EX 1
F06-14 6L30-060013 LOCK NUT, CHAIN ADJUSTER PSRBT BRIRS 2
F06-15 6L30-060002 ADJUSTABLE BOLT, CHAIN ERVITI IR 2
F06-16 6KWV-060401-1000 REAR FORK PANEL BEXIFR 1
F06-17 6WWV-046502-5000 STEPPED SCREW M5 M5EE& S RET 4




EEL
Bl FRONT WH
. Hi#%/FRONT WHEEL
2 3 4
\ T%:E'f\_};-

-__‘_‘-‘




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
FO7-1 3070SH-176100 TIRE ®eha 1 ALT:- 30705-1761
FO7-2 6L30-070004 LOCK SCREW, FRONT AXLE B R ERET 1
FO7-3 6WWV-070002-5000 RH BUSHING, FRONT WHEEL HIRERE 1
FO7-4 6WWV-070001-5000 FRONT WHEEL SHAFT BECH 1
FO7-5 6WWV-070003-5000 LH BUSHING, FRONT WHEEL B EEATE 1
FO7-6 6KWV-070100-1000-0BM0OO FRONT RIM ASSY BUECIBES 1 WHITE BIKE
FO7-6 6KWV-070100-1000-0YJOO FRONT RIM ASSY BIEIBES 1 BLACK BIKE
FO7-7 6WWV-070100-5000-21 OIL SEAL NisES) 2
FO7-8 6WWV-070100-5000-22 BEARING LTVESS 2
FO7-9 6WWV-070105-5000 WASHER i 1
FO7-10 6KWV-070102-1000 CORE SHAFT LY 1
FO7-11 30800-04705 CIRCLIP FOR HOLE 47 FLAREMSRE 47 1
FO7-12 FA7V-070300-1000 INFLATION VALVE S 1




FO8

HIZh2eS s BRAKE SYSTEM

W Rl 2 5. B BRAKE ASSY

=

20—

21

M e - |II
-




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
F08-1 C90709062000 FIXED BOLT, BRAKE DISC H|FhEE EEEE 10 ALT:- 6GUV-080001-7000
F08-2 6L30-080010 FRONT BRAKE DISC ASSY BIblEIEAS 2
F08-3 6L.30-080003 GEAR RING, FRONT WHEEL BIECISE 1
F08-4 6WWV-081200-5001 FRONT RH BRAKE CALIPER BIaHEHAES 1
F08-5 6GUV-081100-6002 FRONT LH BRAKE CALIPER ASSY RIEEHIEtHAES 1
F08-6 30102-102060810 SCREW M10x1.25x60 24T 4
F08-7 A000-080102-2000 WASHER HE 18
F08-8 6GU#-081000-6000-22 BANJO BOLT 1 ISHEe 1 2
F08-9 6GUV-0811A0-6000 FRONT BRAKE PAD ASSY ElgallaE ey 2
F08-10 6KWV-081020-1000 FRONT BRAKE FLUID INLET HOSE BUEIEhE e 1
FO8-11 6KJ0-080003-00001 CLIP, BRAKE HOSE HIzhHEER 7
F08-12 30102-060016810 SCREW 1BETM6x16 2
F08-13 FA8V-080004-1200-M1 SPEED SENSOR ETRIE RREE 1
F08-14 6WWV-080009-5000 ABS NYLON BRACKET ABSEIL3ZER 1
F08-15 8010-000004 BOLT M6x14 ERIEEMEx 14 2
F08-16 0180-014010 WIRE CLIP &IBE 2
F08-17 30118-480130010 SELF-TAPPING SCREW ST4.8x13 BURET 2
F08-18 6KWV-081500-1000-M1 MSC CONTROLLER MSCiZHlzs 1
F08-19 6GU#-081000-6000-23 BANJO BOLT2 OB 5
F08-20 6KWV-080110-1000-M1 FRONT BRAKE PUMP ASSY BIRIZIEREAS 1
F08-21 6KWV-080110-1000-35 LEVER ES 5 1
F08-22 6KWV-081010-1001 FRONT BRAKE FLUID OUTLET PIPE BUHIEh e 1
F08-23 6GUV-080010-8100 HYDRAULIC INDUCTION SWITCH XU R R RE M FF 2K 2 ALT:- 6GU#-080010-6003
F08-24 6KWV-081050-1000 REAR BRAKE FLUID OUTLET HOSE [EHIEhHhEs 1
F08-25 6KWV-081300-1000-M1 REAR BRAKE MAIN PUMP ASSY ERIERERL 1
F08-25 6KWV-081300-1001-M1 REAR BRAKE MASTER CYLINDER ASSY ERIERE 1
F08-26 6WWV-046802-5000 INNER HEX SCREW M6x16 M6x 1697 FRLRET 1
F08-27 30102-060022810 SCREW M6x22 9257 3
F08-28 6AQV-080400-1000 SPRING nE 1
F08-29 6KWV-081700-1000 REAR BRAKE PEDAL ASSY EHIsIETES 1 WHITE BIKE
F08-29 6KWV-081400-1000 REAR BRAKE PEDAL ASSY [EHIEIETES 1 BLACK BIKE
F08-30 30121-080025160 SCREW M8x25 9257 1
F08-31 6KWV-081040-1000 REAR BRAKE FLUID INLET HOSE [EHIEhHE 1




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
F08-32 6L.30-080006 WIRE CLIP 2, BRAKE FLUID HOSE HEnhE LI 2
F08-33 6KWV-081600-1000 REAR CALIPER ASSY [EHIEhtH A S 1
F08-34 6KJ0-100002 CLUTCH PULL BINDING Basshipiyhs 1
F08-35 801F-100101 TIE BAND s 1
F08-36 6GU#-080009-6000 WIRE CLIP, BRAKE FLUID HOSE HEhE g 3
F08-37 6WWV-047102-5000 INNER HEX SCREW M5x14 M5x 147 FRLRET 3
F08-38 6GU#-080008-6000 WIRE CLIP SREELT 1
F08-39 6KM#-040082-8000 SCREW KIT M5 M5ZEE& SHMEET 1
F08-40 6WWV-0816A0-5000 REAR BRAKE PAD ASSY ERlzhRAEES 1
F08-41 6GU#-090001-6000-M1 REAR BRAKE DISC fEHlanE 1
F08-42 6GU#-090002-6001 REAR GEAR RING BB 1
F08-43 A000-080001 SCREW 1257 5
F08-44 6L.30-080020 SPEED SENSOR, FRONT WHEEL B IR(ERkEE 1
F08-45 30102-060012810 SCREW A7 AIEETMEX12 1
F08-46 6AQV-080301-1000 SUPPORTER HEHE 1 WHITE BIKE
F08-46 6KWV-081402-1000 SUPPORTING STEM XIEE 1 BLACK BIKE




F10-B 35MZEH STEERING SYSTEM

t£ 5 %%/ STEERING SYSTEM




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
F10-B-1 6KWV-100100-1101 HANDLEBAR ASSY AEBEAS 1

F10-B-2 30102-102070810 SCREW M10x1.25x70 9257 2

F10-B-3 | 6AQV-100301-1000-0VROO BALANCE BLOCK FEEs 2

F10-B-4 6GUV-100020-6000-M1 E-THROTTLE ASSY 2RisiEAELES 1 ALT:- 6GUV-100020-6001
F10-B-5 6KWV-167000-1100 RH HANDLEBAR SWITCH ASSY GFBFREAK 1

F10-B-6 6KWV-166000-1101 LH HANDLEBAR SWITCH ASSY EFIEFRE/M 1

F10-B-7 6WWV-100200-5002 CLUTCH LEVER ASSY BEFRES 1

F10-B-8 6GUV-100001-6002 LH HAND GRIP SLEEVE HiERE 1

F10-B-9 30105-040030410 SCREW M4x30 9257 1

F10-B-10 6KWV-100600-1100 CLUTCH CABLE HasshR 1

F10-B-11 6KWV-200300-1000 LH REAR VIEW MIRROR ASSY KGR 1 ALT:- 6KWV-200300-1000-10
F10-B-12 6KWV-200400-1000 RH REAR VIEW MIRROR ASSY AENERA 1 ALT:- 6KWV-200400-1000-10
F10-B-13 30102-102070810 SCREW M10x1.25x70 24T 2

F10-B-14 6KWV-100061-1000 CIRCULAR RUBBER RING BB 2

F10-B-15 6KWV-100060-1000 RUBBER SLEEVE RUBRREE 2

F10-B-16 30306-100112 WASHER M10 ez 2

F10-B-17 30204-102810 NUT M10x1.25 2R 2

F10-B-18 6WWV-100201-5000 CLUTCH LEVER HEFWR 1

F10-B-19 6WWV-100800-5000 WIRE CLIP, CLUTCH CABLE BEhR&E 1

F10-B-20 6WWV-047102-5000 INNER HEX SCREW M5x14 M5x 147 FRLRET 1




F11 J5% REAR WHEEL

Ji#%/REAR WHEEL




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
F11-1 6WWV-110400-5000 REAR WHEEL SHAFT ASSY [REcHhAB M 1
F11-2 6WWV-110006-5000 RH BUSHING, REAR WHEEL BEREWE 1
F11-3 6WWV-110002-5000 RH CHAIN ADJUSTING BLOCK AERADR 1
F11-4 3070SH-176200 TIRE eha 1
F11-5 FA7V-070300-1000 INFLATION VALVE S 1
F11-6 6WWV-110300-5000 SEAT, SPROCKET HELCRELR 1
F11-7 6KWV-110200-1000-0BM0O REAR RIM ASSY EHREES 1
F11-7 6KWV-110200-1000-0YJ0O REAR RIM ASSY EHiEES 1
F11-8 3120913 CHAIN LTS 1
F11-9 6L30-110003 DAMPER, SPROCKET HEED LRI 6
F11-10 30204-080810 NUT M8 LSS 6
F11-11 C90710051041 REAR SPROCKET [EHEEA1T 1
F11-12 6WWV-110004-5001 SUNK_SCREW_M8x28 A= TMBX 28 6
F11-13 6WWV-110001-5000 NUT, REAR WHEEL SHAFT [EECHRET 1
F11-14 6WWV-110106-5000 WASHER e8] 1
F11-15 6WWV-110100-5000-21 OIL SEAL NisES) 1
F11-16 30800-05205 CIRCLIP FOR HOLE FLARE M 1
F11-17 6WWV-110100-5000-22 BEARING LIS 2
F11-18 6KWV-110202-1000 CORE SHAFT iy 1




F12

HfE

FUEL TANK

146 /FUEL TANK




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)

F12-1 30006-060035810 BOLT M6x35 2te 2

F12-2 30301-060412 WASHER M6 B 2

F12-3 6NQ#-120004-6000 CUSHION RUBBER WAHSER BIPIREER 2

F12-4 6NQ#-120002-6000 MOUNTING BUSHING TBERNE 4

F12-5 6KWV-120001-1000 RUBBER MAT FIPIREER 2

F12-6 6KWV-121000-1000 FUEL TANK ASSY SHEIRIEAES 1

F12-7 30204-060810 NUT M6 e 4 ALT:- 30202-060110
F12-8 6KWV-170200-1000-M2 FUEL LEVEL SENSOR NGRS 1

F12-9 A000-120006 CUSHION MAT, FRONT FUEL TANK AR 2

F12-10 6090-120210 QUICK JOINT HREdEsL 2

F12-11 7020-120006 CLAMP Dia 16.6 BAE TR (D 16.6) 2

F12-12 6WWV-120010-5000 HIGH-PRESSURE FUEL HOSE ASSY BSEHEES 1

F12-13 30601-111010 CLAMP A1l WEEALL 1

F12-14 6NQ0-120001 FUEL PIPE, FUEL TANK SHrERhE 1

F12-15 6KWV-150900-1000 FUEL PUMP BRHER 1 ALT:- 6L30-150900
F12-16 30006-060016870 BOLT M6x16 Zte 2 ALT:- 30006-060016810




F13 v Rk SEAT ASSY

BE 5 FU/SEAT ASSY




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
F13-1 6KWV-130100-1000 FRONT SEAT ASSY RIRERVEE 1
F13-2 6KWV-130200-1000 REAR SEAT ASSY [BEEREE 1
F13-3 5020-031001 RUBBER SLEEVE, FRONT LICENSE BRACKET BB B IR E 2
F13-4 6GU#-000202-6000 T SHAPE BUSHING KIT THSERS 2
F13-5 6WWV-047002-5000 INNER HEX SCREW M6x25 M6x25P7 < FRtEET 2
F13-6 30006-060016870 BOLT M6x16 1242 2 ALT:- 30006-060016810
F13-7 6KWV-130300-1000 TIE BAND FAVIGEEAZ = 1




F14 M FOOTREST

F14BIFOOTREST

{————————} I~
R TN
RN

—1 Ll

I TP
L T




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
F14-1 C0000351008000S SCREW M10x80 NS EREEFE L IR M10Xx80 1
F14-2 C90704038000 BOLT, FRONT FOOTREST BRACKET BUREE 28 FRasigte 2
F14-3 6KWV-140700-1000-10 BRACKET, RH FRONT FOOTREST AEIES7 28 1 WHITE BIKE
F14-3 6KWV-140700-1000 RH FRONT FOOTREST BRACKET ARIESZZE 1 BLACK BIKE
F14-4 C90703039001C1 BUSHING, FRONT RH FOOTREST BRACKET AIARES RLETE 1
F14-5 6KWV-140500-1000-0VR0O BRACKET ASSY, RH FRONT FOOTREST LRI ERER Y 1 WHITE BIKE
F14-5 6KWV-140900-1000-0BP00 RH FRONT FOOTREST SEAT ASSY GRS RS AL 1 BLACK BIKE
F14-6 6KMV-140170-8100 FOOTREST RUBBER il sl 2
F14-7 6KWV-140141-1000-0VR0OO RH FRONT FOOTREST SEAT GRS 1 WHITE BIKE
F14-7 6KWV-140141-1000-0BP00 RH FRONT FOOTREST SEAT AR 1 BLACK BIKE
F14-8 30105-050014410 SCREW M5x14 9257 8 WHITE BIKE
F14-8 30105-050014470 SCREW 1257 8 BLACK BIKE
F14-9 6KM0-130123 LIMIT BOLT PRAENE 2 WHITE BIKE
F14-9 6GU#-140202-6000 LIMIT BOLT PRARET 2 BLACK BIKE
F14-10 6WWV-140141-5000 PIN SHAFT £ 2
F14-11 30903-0322210 COTTER PIN 3.2x22 FOHE 2
F14-12 A000-140103-20000 SPRING nE 2
F14-13 30300-100112 WASHER B 2
F14-14 6KWV-140600-1000-10 BRACKET, LH FRONT FOOTREST R STZR 1 WHITE BIKE
F14-14 6KWV-140600-1000 LH FRONT FOOTREST BRACKET FRIESZE 1 BLACK BIKE
F14-15 C0000351006500S SCREW M10x65 P {EEKE B ELI2HEM10X65 1
F14-16 6KWV-140131-1000-0VR0O LH FRONT FOOTREST SEAT FRIB S RE 1 WHITE BIKE
F14-16 6KWV-140131-1000-0BP00 LH FRONT FOOTREST SEAT RIS 1 BLACK BIKE
F14-17 6KWV-140400-1000-0VR00 BRACKET ASSY, LH FRONT FOOTREST T RIBEE EE S AK, 1 WHITE BIKE
F14-17 6KWV-140800-1000-0BP00 LH FRONT FOOTREST SEAT ASSY RIS RE S\ AK, 1 BLACK BIKE
F14-18 6KWV-140200-1000-10 BRACKET, LH REAR FOOTREST EISHIEESTZR 1 WHITE BIKE
F14-18 6KWV-140200-1000 LH FRONT FOOTREST BRACKET ERHEZE 1 BLACK BIKE
F14-19 C90709062000 FIXED BOLT, BRAKE DISC HIshEEEEE 4
F14-20 A000-140142 PIN SHAFT Dia 8 fHife8 2
F14-21 A000-140106 LOCATING GASKET 2 EERRT 2
F14-22 A000-140104 LOCATING GASKET 1 EfFA I 2
F14-23 5190-037813 SPRING HEE 2
F14-24 5190-037814 STEEL BALL B 2




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
F14-25 30802-00605 CIRCLIP 6 FO=E6 2 ALT:- 30802-00603
F14-26 6KJ0-140132 RUBBER, LH FOOT PEDAL RIS R A 1
F14-27 6KJV-140151-8000-0VR0OO LH REAR FOOTREST BRACKET R 1 WHITE BIKE
F14-27 6KJV-140151-8000-0BP00 LH REAR FOOTREST BRACKET Yo == 2 1 BLACK BIKE
F14-28 6KJV-140150-8000-0VR0OO LH REAR FOOTREST ASSY Vasd =1 i1 liisEA=N e 1 WHITE BIKE
F14-28 6KJV-140150-8000-0BP00 LH REAR FOOTREST ASSY Pasli=y:illispAShes 1 BLACK BIKE
F14-29 6KWV-140300-1000-10 BRACKET, RH REAR FOOTREST aEEZsE 1 WHITE BIKE
F14-29 6KWV-140300-1000 RH FRONT FOOTREST BRACKET AEHEEE 1 BLACK BIKE
F14-30 6KJ0-140142 RUBBER ASSY, RH FOOTREST AMER AN 1
F14-31 6KJV-140161-8000-0VR0OO RH REAR FOOTREST BRACKET Al 1 WHITE BIKE
F14-31 6KJV-140161-8000-0BP00 RH REAR FOOTREST BRACKET p )=l A 1 BLACK BIKE
F14-32 6KJV-140160-8000-0VROO RH REAR FOOTREST ASSY GEHEAE 1 WHITE BIKE
F14-32 6KJV-140160-8000-0BP00 RH REAR FOOTREST ASSY Y=l pEles 1 BLACK BIKE
F14-33 30121-080025160 SCREW M8x25 9257 1
F14-34 6GUV-140101-6000 RUBBER SLEEVE, PEDAL BHRE 1
F14-35 6NQ#-140104-6002 BOLT, PEDAL BEFTaZte 1
F14-36 6KWV-140110-1000-10 SHIFT LEVER PEDAL ASSY T HIRES 1 WHITE BIKE
F14-36 6KWV-140110-1000 SHIFT LEVER PEDAL ASSY THETEIRES 1 BLACK BIKE
F14-37 6WWV-140120-5000 CONNECTING PART, GEARSHIFT ROD THEREA N 1
F14-38 6GU#-140140-6001 BEARING KT 1
F14-39 30200-060810 NUT M6 LESR: 1
F14-40 6WWV-140121-5000 CONNECTING ROD EFF 1
F14-41 30200-060810 NUT M6 2SR 1
F14-42 6GU#-140160-6001 BEARING KT 1
F14-43 30121-060016700 SCREW M6x16 9257 2




F15-B HAEEZH ELECTRIC SYSTEM
4% Z4/ELECTRIC SYSTEM
Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
F15-B-1 6KWV-150100-1300 MAIN CABLE FR 1




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
F15-B-2 6KJ0-150600 SENSOR, ROLL-OVER ME Rkes 1

F15-B-3 30006-050020810 BOLT M5x20 2te 2

F15-B-4 6WWV-177000-5000-M1 REGULATOR EnaEes 1

F15-B-5 30006-060025810 BOLT M6x25 2Zte 2

F15-B-6 6FIV-150600-7000 HORN I\ 1

F15-B-7 OHU0-176000 OXYGEN SENSOR AIERES 2

F15-B-8 30006-060016870 BOLT M6x16 1248 2 ALT:- 30006-060016810
F15-B-9 30118-480130010 SELF-TAPPING SCREW ST4.8x13 BBURET 4

F15-B-10 CFCV-150524-2000-M1 AUXILIARY RELAY iBBN4REE RS 2

F15-B-11 30006-060025810 BOLT M6x25 12te 4

F15-B-12 6KWV-001000-1100 ECU ASSY ECURL 1

F15-B-13 0PW0-173100 AIR INTAKE TEMP. SENSOR HSUREEREE 1

F15-B-14 6WWV-151200-5000 SWITCH, SIDE STAND ALESEDS 1

F15-B-15 8010-090005 BOLT M6x16 12HEM6%16 1

F15-B-16 30006-060012870 BOLT M6x12 BEHEMEX12 2 ALT:- 30006-060012810
F15-B-17 6KWV-150440-1001 LICENSE LIGHT AUXILIARY CABLE FERRIT RIS 1

F15-B-18 8010-151301 FUSE 5A 1RG22 5A 1

F15-B-19 806A-151302 FUSE 10A 1REG22_10A 3

F15-B-20 806A-151305 FUSE 15A {RpS22_15A 3 ALT:- 806A-151303
F15-B-21 806A-151301 FUSE 7.5A 1REG22_7.5A 2

F15-B-22 806A-151307 25A FUSE 25A(RRG2Z 1

F15-B-23 6WWV-150410-5000-10 VEHICLE CONTROL UNIT EEEHIER 1

F15-B-24 6WWV-150420-5000-10 BUSHING, VEHICLE CONTROL UNIT EEEHIERERE 1

F15-B-25 CFCV-CBC005-2000-M1 CLIP CLIP 1

F15-B-27 9CR6-150310 STARTER RELAY FCE4RERES 1

F15-B-28 6KWV-150310-1001 STARTER MOTOR POSITIVE CABLE [EENEIAIERE, 1

F15-B-29 31021100 BATTERY Erith 1

F15-B-30 6KWV-150420-1001 BATTERY NEGATIVE CABLE EHthaks 1

F15-B-31 6KWV-150430-1000 GROUND CABLE, FRAME LR 1

F15-B-35 6KJ0-100002 CLUTCH PULL BINDING HE BRI 6

F15-B-36 6L.30-080006 WIRE CLIP 2, BRAKE FLUID HOSE HEnhE LI 2

F15-B-37 6WWV-170571-5A01 GNSS ANTENNA GNSSK% 1

F15-B-38 CFCV-156001-2000-M1 CABLE PROTECTOR RIS E 1




F16-B  ¥JTHE LIGHTS

{T &/ LIGHTS




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
F16-B-1 6KWV-160110-1000 HEADLIGHT BURBAT 1
F16-B-2 30110-420130070 SELF-TAPPING SCREW ST4.2x13-C-H B LURET 6
F16-B-3 6KJV-160920-8001-M1 FRONT SIDE REFLECTOR EIIUSE R 2
F16-B-4 6KWV-160520-1000 RH FRONT TURN LIGHT ASSY AREETAS 1
F16-B-5 0180-014010 WIRE CLIP S&IEE 2
F16-B-6 30110-421130010 SCREW ST4.2x13 BEBURET 4
F16-B-7 6KWV-160510-1000 LH FRONT TURN LIGHT ASSY ERIsMATAS 1
F16-B-8 6KWV-160540-1000 RH REAR TURN LIGHT ASSY BRERTAS 1
F16-B-9 6KWV-160533-1000 TURN LIGHT LIMIT RH BRACKET TAPE A kT BRAIA ST 2R, 2
F16-B-10 6KWV-160531-1000 TURN LIGHT LIMIT BRACKET BRI PRI SZZR 2
F16-B-11 6KWV-160532-1000 TURN LIGHT LIMIT LH BRACKET TAPE B KT BRI S 2RI, 2
F16-B-12 6KWV-160530-1000 LH REAR TURN LIGHT ASSY ER%RMITAS 1
F16-B-13 8010-000002 TOOL ST4.2 FHRST4.2 4
F16-B-14 8030-040800-00001 NUT CLIP M6 MeI2EG 1
F16-B-15 6KWV-160200-1002 TAIL LIGHT BEXT 1
F16-B-16 30006-050012870 BOLT Zte 1
F16-B-17 30110-350095010 SCREW ST3.5x9.5 BURET 2
F16-B-18 6GUV-160600-6200 LICENSE LIGHT FERBAT 1
F16-B-19 6KM0-160230-00001 REAR REFLECTOR ER57EE 1
F16-B-20 6KWV-173300-1101 AUXILIARY SIGNAL CONTROLLER BN ESEHlEE 1
F16-B-21 6KWV-173200-1101 RH AUXILIARY SIGNAL INDICATOR AHEESiERes 1
F16-B-22 30110-420160070 SCREW BEBURET 2
F16-B-23 30110-420095010 SELF-TAPPING SCREW ST4.2x9.5 B LURET 2
F16-B-24 6KWV-173100-1101 LH AUXILIARY SIGNAL INDICATOR EHIESEmes 1




F17-B  {¥F& DASHBOARD ASSY

{3 IDASHBORD ASSY

&

Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)

F17-B-1 6KWV-170500-1100-20 MMI DASHBOARD ez EHX 1




F18

BOHFREFAE COOLING SYSTEM

R % 4/COOLING SYSTEM




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
F18-1 6KWV-181000-1000 RADIATOR FAN ASSY B eE XA E 1
F18-2 6KWV-180100-1000 RESERVOIR ASSY gIKFEHEES 1
F18-3 6WWV-180008-5000 STEPPED SCREW M6x25 B IEIEMEx25 2
F18-4 6WWV-180009-5000 THREADED DAMPING RUBBER ISR PR 2
F18-5 30006-060010810 BOLT M6x10 12te 2
F18-6 6WWV-180001-5000 WATER INLET PIPE, RADIATOR BRGSHKE 1
F18-7 6KWV-180002-1000 WATER OUTLET PIPE, RADIATOR BRI HKE 1
F18-8 6KWV-180004-1000 RESERVOIR PIPE BIKFEEEE 1
F18-9 6WWV-180006-5000 CLAMP B32 IREB32 2
F18-10 6WWV-180007-5000 CLAMP B38 IAEB38 1
F18-11 30603-040000 CLAMP d40 IxsEd40 1
F18-12 30601-212570 CLAMP b7 2
F18-13 8010-000004 BOLT M6x14 MEAEEME%14 2
F18-14 6KM#-180210-8000-20 RESERVOIR TANK COVER BlKFE= 1
F18-15 6WWV-181010-5000 FAN MOTOR ASSY EEHLUX RSB 1
F18-16 6GUV-181010-6001 FILLER CAP ASSY kO=AEs 1
F18-17 6KWV-181100-1000 RADIATOR ASSY BONERIRIEA N 1




F19-1 %5l LABEL
LAHWARNING DECAL
7020 190507
3
CFE00-7¢
2
Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
F19-1 6KWV-190006-1100-10 MODEL DECAL RSN 1
F19-2 6KWV-190006-1000-10 MODEL DECAL RSN 1
F19-3 6KWV-190008-1001 FUEL TANK UPPER DECO GUARD LABEL SRR E SRR 1
F19-4 7020-190507 EAC LABEL EACHRMY 1




F19-3

Mie(E¥%H)

DECAL(NEBULA WHITE)

6KWV-190100-1001-10 MENSTE S ER

& I#.
H#HEE. &8
BN 4

mi. S8

e

151156

BXaxEae
pall 1= SE{IES
I oo N == B scaire
3 LY ARSI
& ABS
< ARtex10
AL
I RGRER SRR TR
HE. PP-TDLO
M 15 m
& I%: sEietEstsm
#AEh. ABS
SiRAN Rl 122=63
PC
s 10455

L=,

AR ————— 2 Hen,
con Il ==== e
GEFRIESEAmEl, IEEEiH
& TiF: sSHRZRints
#HE. ABS
L E o 1% 1
mme
@ I#¥: RONSSIE TR
¥ Pe-toio CEMOoTOl
S 118%34
T TP RN B T S2mERtsR
HEE. ABS FBi: ABS
R+:195°27 RT:95°27
0 ITH:. mEEREN
$4E: PA-ASA
- | ETA5T

AN e o
W/ L2 4

s IfF. piesEmAaN
HEE: PA-ASA

SR 25TeAET

{ERAEEES el



Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
F19-3-1 6KWV-190101-1000-10 DECAL, FUEL TANK RH DECO PLATE e ARG 1
F19-3-2 6KWV-190102-1000-10 DECAL, FUEL TANK LH DECO PLATE AR IRNGTE 1
F19-3-3 6KWV-190103-1000-10 RADIATOR RH DECO PLATE DECAL NSRRI TS 1
F19-3-4 6KWV-190104-1000-10 RADIATOR LH DECO PLATE DECAL BORES IR 1
F19-3-5 6KWV-190105-1000-10 REAR SEAT REAR DECO PLATE DECAL SREIHENTE 1
F19-3-6 6KWV-190106-1000-10 FRONT FENDER DECO PLATE DECAL BURS AR AR TE 1
F19-3-7 6KWV-190107-1000-10 ABS DECAL [EALEREREHIRIATE T 1
F19-3-8 6KWV-190108-1000-10 REAR SEAT REAR DECO PLATE DECAL 2 [RAL B R AR I TE IT 1
F19-3-9 6KWV-190109-1000-10 FRONT AND REAR RIM DECAL 1 RIS 1 4
F19-3-10 6KWV-190110-1001-10 ABS DECAL 1 ABSIETE T 1
F19-3-11 6KWV-190111-1001-10 ABS DECAL 2 ABSET% T 1
F19-3-12 6KWV-190112-1000-10 FRONT AND REAR RIM DECAL 2 BISEIANGTE I 4
F19-3-13 6KWV-190100-1001-10 DECAL ASSY ANMENETEE R, 1




F19-4 WEEGEEE) DECAL(ZIRCON BLACK)

© I#: BRE%HR

—_— R=F: 313104
NS HIE: ABS
\ \“\ESK B EERRTRS
\'\
\/\\\Eﬂﬁ
b
’ @ Iff: BRBEEHR
\ Eﬂm JF: 118434
n. . #J®&; PP-TD10
T EEEXR%ES
Em/ @ T BREEEHR
K"T: 118+34
[ A S £ ¥&. PP-TD10
EEEXEER
= )
@ IH: BRI
J&sh: T5%14
HR: PA-ASA
HE: «2 {ERERER WYEH

| {EFSEBRER RSCTEH
@ T mRrEibik
Rt 317+104
¥ ABS e
EXR: EERBHATERE L
---/----_
Sﬂﬁ//\

© I#: REBERIHT
Rst: 2354171

HR: ABS © TH: aikRiREiR
XK. BREERRIEERE Rt: 122463
R ABS

® I+ SHEmE
Rf. 55¢104
#&: PC
EAEXEEE

B8




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
F19-4-1 6KWV-190101-1000-11 FUEL TANK RH DECO PLATE DECAL SHFE ARG 1
F19-4-2 6KWV-190102-1000-11 FUEL TANK LH DECO PLATE DECAL AR IRNGTE 1
F19-4-3 6KWV-190103-1000-10 RADIATOR RH DECO PLATE DECAL NSRRI TS 1
F19-4-4 6KWV-190104-1000-10 RADIATOR LH DECO PLATE DECAL BORES IR 1
F19-4-5 6KWV-190105-1000-11 REAR SEAT REAR DECO PLATE DECAL [REEEY A ImRIATE 1
F19-4-6 6KWV-190106-1000-11 FRONT FENDER DECO PLATE DECAL BURS AR AR TE 1
F19-4-7 6KWV-190107-1000-11 ABS DECAL ABSIL7E; 2
F19-4-8 6KWV-190105-1000-10 REAR SEAT REAR DECO PLATE DECAL SREImENTE 1
F19-4-9 6KWV-190100-1000-11 DECAL ASSY AMUNETEER, 1




F36 WBAHAZRAERSR FUEL VAPORIZATION SYSTEM

Wil % Z4/FUEL VAPOPION SYSTEM




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
F36-1 6WWV-360006-5000 AIR PIPE, CANISTER REESE 1
F36-2 30601-113010 CLAMP A13 IR 1
F36-3 6WWV-046702-5000 INNER HEX SCREW M6x12 M6x 127 FR8ET 2
F36-4 6WWV-360200-5000 CANISTER Vo 1
F36-5 30601-112010 CLAMP A12 £+ 4
F36-6 6KWV-360002-1000 FUEL ADSORPTION PIPE 2 YA IR BT E 1
F36-7 6WWV-360010-5000 TWO-WAY VALVE X @] 1
F36-8 30601-110010 CLAMP A10 N 3
F36-9 6KWV-360001-1000 FUEL ADSORPTION PIPE 1 YRR B 1
F36-10 30601-109010 CLAMP A9 N5 4
F36-11 6WWV-360004-5000 FUEL DESORPTION PIPE 2 WA RS BT 1
F36-12 30601-111010 CLAMP A1l HEEALL 1
F36-13 1F30-172000 CANISTER MAGNETIC VALVE TR LR 1
F36-14 6KWV-360003-1000 FUEL DESORPTION PIPE 1 YR AR B 1
F36-15 6WWV-360005-5000 FUEL DESORPTION PIPE 3 YA ER RGBS T 2
F36-16 8010-360001 VACUUM T-JOINT RE=EREEL 1




e  AIRFILTER

F41

ZER/AIR FILTER




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
F41-1 OPWV-110000-1000 AIR FILTER ASSY ISR 1
F41-2 OPWV-112000-1000 FILTER ELEMENT PiOA=Tas 1
F41-3 OPWV-110007-1000 CABLE CLAMP EELGER 1
F41-4 30110-480160070 SELF-TAPPING SCREW BEUEET 3
F41-5 OPWO0-110005 RUBBER CONNECTOR IR GEES 2
F41-6 9010-020007 A-TYPE SCREW CLAMP ABIMBETIRGE (50-70) 2
F41-7 30601-118010 CLAMP A18 b7 1
F41-8 30006-060012870 BOLT M6x12 IEREMEx12 2 ALT:- 30006-060012810
F41-9 0PWO0-173100 AIR INTAKE TEMP. SENSOR HSIREERER 1




EO1-1 FEF4BEMHF ENGINE CASE

U
®

@ @ ® ®
@ ®®

+ BHE
1X C90033088000
1X COT60142450

+ WK

1X GOSZ506E11
1X COSZS068060
23 CRO03IZ0P5000
1X COS1B101410

@9

&3hHl
B2ha




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
E01-1-1 C9003000024424 ENGINE CASE CPL. NSy TS Y 1
E01-1-1 C90030000244FBP ENGINE CASE CPL. NSy TS Y 1
E01-1-4 C0906100100 SCREW 10X1-8 DIN 906 A7 AIEZEM10X1 2
E01-1-5 C90030019200 OIL LEVEL VIEWER R 1
E01-1-6 C90030019050 CIRCLIP RB30X1 M4 EBIRB30X1 1
E01-1-7 C0025080356 SCREW. M8X35 HETE7 A A=EIEIEM8X35 1
E01-1-8 C0603082131 CU RING D8,2/13/1 BEFH8.2x13x1 1
E01-1-9 C90030063070 PISTON NOZZLE I 70/M5 3
E01-1-10 C90030024000 FITTING SLEEVE 6X8X11 EiH6x8x11 3
E01-1-11 C90030010000 SWING ARM BUSH EERE 1
E01-1-12 C00002506030U0 HEX COLLAR SCR.,M6X30,ISA 40 W.WASHER B H1242M6X30 4
E01-1-13 C00002506060U0 HEX COLLAR SCR.,M6X60,ISA 30 W.WASHER B 2 M6X60 7
E01-1-14 C0025080906 SCREW M8X90 HETE7 S AIA=EHIEIEM8X90 2
E01-1-15 C00002508090U0 HEX COLLAR SCR.,M8X90,ISA 40 W.WASHER B R IZiEM8X90 6
E01-1-16 C0025080656 SCREW M8X65 RS A= EIREM8X65 3
E01-1-17 C0025080556 SCREW M8X55 HETE7 A A=EIEIEM8X55 2
E01-1-18 C0025080456 SCREW M8X45 P/ N AIE=HIEEM8X45 1
E01-1-19 C00002508065U0 HEX COLLAR SCR.,M8X65,ISA 40 W.WASHER B H1242M8X65 1
E01-1-99 C90030099000 GASKET-SET Kot RE 1




E0l-2 BEASEE CLUTCHCOVER




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
E01-2-1 C9003000114424 CLUTCH COVER CPL. BasasAan 1
E01-2-1 C90030001144FBP CLUTCH COVER CPL. BossmAal 1
E01-2-2 C90030025100 MOLD RING CLUTCH COVER BossmaR 1
E01-2-3 C90030020100FHB OIL PLUG CPL. M24X3 IiHEEEAEM24%3 1
E01-2-4 C90030020100 PLUG COMPL. M24X3 IiHEREAEM24%3 1
E01-2-5 C0770191015 O-RING OZELE 1
E01-2-6 C90030024000 FITTING SLEEVE 6X8X11 EfiH6x8x11 2
E01-2-7 C0025060356 SCREW M6X35 RSN AIA=EIREMEX35 4
E01-2-8 C0618121610 NEEDLE SLEEVE HK1210 12/16/10 M ENE R 12x16x10 2
E01-2-9 C0025060256 SCREW M6X25 e N AIE=EIREMEX25 3
E01-2-10 C90032048003 RETURN SPRING RELEASE LEVER SseEs 1
E01-2-11 C90032049000 RELEASE SHAFT AR B 1
E01-2-12 C0799090003 LOCKING WASHER FOEE9 1
E01-2-13 C0760122060 SEAL 12/20/6 jHEF12x20x6 1
E01-2-14 C90032148033 RELEASE LEVER ASSEMBLY SEEEAN 1
E01-2-15 C014580060206S CYL. SCREW M6X20 S BEIESLIRETMEX 20 2
E01-2-16 C90032052100 CABLE RETAINING BRACKET RILEEES 1
E01-2-17 C0025060166S SCREW M6X16 HETE N AIA=EIEIEMEX16 2




E02-1 SEI& CYLINDER HEAD




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
E02-1-1 C9003602010024 CYLINDER HEAD SE=EH 1
E02-1-1 C90036020100FBP CYLINDER HEAD SIIFAMHEBRE) 1
E02-1-2 C90036025000 VALVE GUIDE INLET+EXHAUST HHSIISE 8
E02-1-3 C0402050980 NEEDLE ROLLER 5X9.8 [ElFEEd5%9.8 2
E02-1-4 C90030063050 OIL PRESSURE NOZZLE M5 50 EHE50/M5 8
E02-1-5 C90036052010 DECOUPLING IR AT 1
E02-1-6 C90036055000 VALVE MECHANISM COVER SCREW S ER=gEE 1
E02-1-7 C0025060556 SCREW M6X55 RS SAIA=EIREM6X55 2
E02-1-8 C0025060405 SCREW M6X40 BEHEMEX40 16
E02-1-9 C0906100100 SCREW 10X1-8 DIN 906 A7 AIEZEM10X1 1
E02-1-10 C90038091000 OIL PRESSURE SWITCH WREDERES 1
E02-1-11 C07700900151 O-RING 9X1,5 OBYME9x1.5 1
E02-1-12 C90035047000 COOLANT TEMPERATURE SENSOR KRIERES 1
E02-1-13 C0770100020 O-RING OZBURE10x2 1
E02-1-14 C0908120153 SCREW M12X1,5 A7SAHEMREEM12X1.5 1
E02-1-15 C90030036300 CYLINDER HEAD GASKET SHERA 1
E02-1-16 C90030014100 PASS BUSHING 10,2/12,5/10 E17$510.2x12.5x10 2
E02-1-17 €90035017000 THERMOSTAT 76°C Toimeg76°C 1
E02-1-18 C63635019000 COOLANT CONNECTION TiREEHES 1
E02-1-19 C0025050166S SCREW M5X16 S N AEZ EIEEM5X16 3
E02-1-20 C90030044000 CYLINDER HEAD SCREW M10 SELEEIEEM10 6
E02-1-21 C90036089010 WASHER 10,5/19/2,5 #/810.5X19X2.5 6
E02-1-22 C90036044000 INTAKE RUBBER HRIRE 2
E02-1-23 C61236048000 HOSE CLAMP D66 EJzde6 4
E02-1-24 C0770298178 O-RING 29,87X1,78 ORYE29.87X1.78 4
E02-1-25 C63536075000 SPARK PLUG SHAFT INSERT RXEEES 2
E02-1-26 C90036075050 GASKET SPARK PLUG SHAFT INSERT EETTR 2
E02-1-27 C90036053000 VALVE MANISM COVER GASKET SESER 1
E02-1-28 C90036052000FBP VALVE MECHANISM COVER RAW PART atidlt 1
E02-1-29 C90036054160 DECOUPLING ELEMENT #43810.65x23x5 4
E02-1-30 C90036054150 VALVE COVER SCREW = SI21eM6 4
E02-1-31 C0770012030 O-RING 12X3 VITON OZFYRE12x3 1
E02-1-32 C90036081000 ANGLE PIECE BLEEDER IR e igsk 1




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
E02-1-33 C90036082150 RETAINING BRACKET ANGLE PIECE IE0R sk FRAR 1
E02-1-34 C0025060126 SCREW M6X12 T N AIE=HIREMEX12 1
E02-1-35 C00050198706 VARIABLE ONE-YEAR CLAMP 19.8MM BB RINGE19.8 1
E02-1-36 C90030087100 ENIGNE BREATHER HOSE TR S8 1
E02-1-37 C90038016000 OIL SCREEN HLEER 1
E02-1-38 C63505015000 STUD M8X25 SLA2HE 1




E02-2 SIJ VALVEDRIVE

i at




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
E02-2-1 K-77236080000 SCREW PLUG SCREW PLUG 2
E02-2-2 C07700900151 O-RING 9X1,5 OBYE9x1.5 2
E02-2-3 C90036056000 CAM FOLLOWER SHAFT IERAR RS 4
E02-2-4 C90036360000 CAM FELLOWER 1ERARE 8
E02-2-5 C0912050083 CAP HEAD BOLT DIN 912 M5X8 7 fEESLIZMEX8 4
E02-2-6 C90036035220 SHIM D8,9 T=2.20 S| EpEiEEEER FD8.9[EEE2.20 X
E02-2-6 C90036035224 SHIM D8,9 T=2.24 SIERREEEER HD8.9EE2.24 X
E02-2-6 C90036035228 SHIM D8,9 T=2.28 S| BpEiEEER FD8.9EEE2.28 X
E02-2-6 C90036035232 SHIM D8,9 T=2.32 SIERREEEE R D8.9EE2.32 X
E02-2-7 C90036032100 VALVE SPRING RETAINER SiJ3EEE FRE 8
E02-2-8 C90036033000 VALVE COLLET S8k 16
E02-2-10 C90036027100 VALVE GUIDE SEALING ST ESE 8
E02-2-11 C90036036000 VALVE SPRING WASHER S JHETRE 8
E02-2-12 C90036030000 INLET VALVE HSIT] 4
E02-2-13 C90036031000 EXHAUST VALVE HESID 4
E02-2-14 C90036056050 AXIALCLIP FOR CAM FOLLOWER EETEMIAN 1
E02-2-15 C90036028100 VALVE SPRING SiJiEE 8
E02-2-99 C90036028044 VALVE SPRING KIT S REEEEM 1




E02-3 IFR} TIMING DRIVE




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
E02-3-1 C90036009044 CAMSHAFT INLET(ASSEMBLY) HAOEH (%) 1
E02-3-2 C90036010044 CAMSHAFT EXHAUST (ASSEMBLY) HES st (4B%EK) 1
E02-3-3 C90036080000 VENTING CENTRIFUGE WS E=S 1
E02-3-4 C90036101000 GUIDE RAIL SHER 1
E02-3-5 C90036102100 SLIDE RAIL SRR 1
E02-3-6 C0035080256S SCREW M8X25 S EERE B ESLIBFEMBX 25 1
E02-3-7 C90036002150 COLLAR BUSHING KERATE 1
E02-3-8 C90036013000 TIMING CHAIN 132 LIMBS 1ERTEE 1
E02-3-9 C90036105000 SLIDE BAR TOP COMPL. SHAH 1
E02-3-10 C0025060206S SCREW M6X20 /S AIE=HIREM6X20 2
E02-3-11 C90036003100 CHAIN TENSION ADJUSTER SKERES 1
E02-3-12 C0770180020 O-RING 18X2 NBR 70 OZBYRE18x2 1
E02-3-13 C0770220020 O-RING 22X2 NBR 70 ORYE22x2 1
E02-3-14 C90036008200 SCREW CHAIN TENSION ADJUSTER CPL. SKRESEEAS 1
E02-3-15 C0770010010 O-RING D10X1 OFYME|10x1 1
E02-3-16 K-77236080000 SCREW PLUG SCREW PLUG 1




IGNITION COVER

kS

EO3




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
E03-1 C90039005000 ROTOR CPL. XEETF 1
E03-2 K-60339003000 SPECIAL SCREW M12X1,5 WS15 #8144 M12X1.5 1
E03-3 C0025060306S SCREW M6X30 P N AIE=HIEEM6X30 3
E03-4 C90039004000 STATOR HEEF 1
E03-5 C90039040020 CABEL RETAINING BRACKET LR 1
E03-6 C90030024000 FITTING SLEEVE 6X8X11 ENIfH6x8x11 2
E03-7 C90030040000 IGNITION COVER GASKET MR ERR 1
E03-8 C9003000200024 IGNITION COVER NS 1
E03-8 C90030002000FBP IGNITION COVER BN E(RERIEGRE) 1
E03-9 C07700240251 FITTING SLEEVE 24X2,5 ORUEB24x2.5 1
E03-10 C90030094000FHB CAP M24X1,5 (GRAY) HEFEM24x1.5 1
E03-10 C90030094000 PLUG M24X1.5 PA 6.6 #EFEM24x1.5 1
E03-11 C0025060356 SCREW M6X35 HETE7 A A=EHEIEM6X35 2
E03-12 C0025060306 SCREW M6X30 7 N AIE=HIZIEM6X30 6
E03-13 C90039034000 PICKUP SENSOR (SREE 1
E03-14 C0025050166S SCREW M5X16 tETE N AIA=EIEEM5X16 2
E03-15 C0025060166 SCREW M6X16 P/ N AIE=HIZEM6X16 2
E03-16 C90039006100 IGNITION COIL RKEE 2
E03-17 C90039093000 SPARK PLUG M10X1 KIEE 2
E03-18 30118-480130010 SELF-TAPPING SCREW ST4.8x13 BEBURET 2
E03-19 C90011038000 RETAINING BRACKET SLS CPL. R GBEES L 1




Bt CRANKSHAFT

EO4

S

@g%

&




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
E04-1 C90030107033 PISTON CPL. (D88/20) TEEEZH{4(d88/20) 2
E04-2 C90030131044 PISTON RING SET D=88MM TREINEY 2
E04-3 C90030174000 CIRCLIP P46 4
E04-4 C9003001504401 CONROD ASSY BLUE EFEE TS 2
E04-4 C9003001504402 CONROD ASSY RED TG T6 2
E04-5 €900300140001 CONNECTING ROD BEARING SHELL 38/41/16 BLUE EEAFHIEL38X41X16 X
E04-5 C900300140002 CONNECTING ROD BEARING SHELL 38/41/16 RED EFFEL38X41X16 X
E04-6 C90030013000 CONNECTING ROD SCREW M8X0,75 CEAFIZFEMBX0.75 4
E04-9 C90030014044 CRANKSHAFT CMPL AR 1
E04-10 C0888040050 SPRING WASHER D13/4 F[E#d13x4 1
E04-11 C900300820002 MAIN BEARING SHELL 38/42/18 RED FiMEL38X42X18 X
E04-11 C900300820001 PLAIN BEARING SHELL BLUE 38/42/18 FiMEL38X42X18 X
E04-12 C900301820001 MAIN BEARING SHELL WITH GROOVE 38/42/25 BLUE i I EL38X42X25 X
E04-12 C900301820002 MAIN BEARING SHELL WITH GROOVE 38/42/25 RED THIE M EL38X42X25 X




EO5 =t
osx CLUTCH




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
E05-1 C90032048104 TENSION BOLT BEaeshirT 1
E05-2 C0471120010 SEGER RING AR 12 1
E05-3 C90032044000 HEX BOLT M6 7NFRiZEE M6 3
E05-4 C90032006000 STOP PLATE LEzhig 1
E05-5 C90032005000 CLUTCH SPRING HaEE 3
E05-6 C90032041000 SPRING PLATE HER 3
E05-7 C90032003000 PRESSURE CAP E= 1
E05-8 €90832011010 CLUTCH PLATE PACK HARH 1
E05-9 C90032034000 SPRING RETAINER HER 1
E05-10 C0625060016 BEARING 12/28/8 (TORQUE LIMITER) RIEREHE 1
E05-11 C90036073150 HEX NUT M20X1,5 H=6 7NAIREM20x1.5/h=6 1
E05-12 C0252012103100 LOCK WASHER HLS 20 Shyele 1
E05-13 C90032002000 INNER CLUTCH HUB NE&ees: 1
E05-14 C90032021000 TOOTHED WASHER Py 1
E05-15 C90032001044 OUTER CLUTCH HUB CPL. BasssAal 1
E05-16 C90038001232 OIL PUMP DRIVE WHEEL 327 WIZRERNE322 1
E05-17 C0405263525 NEEDLE BEARING 26X35X25 REHR26X35X25 1
E05-18 C90032020000 WASHER 26/47/2.8 HE26x47x2.8 1
E05-19 C90032035000 SUPPORT RING XIEIR 1
E05-99 C90032100000 CLUTCH CPL. Bassan 1




EO6-1 FEi§ MAIN SHAFT

.

& _(D

-@




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
E06-1-1 C010642060166S SCREW HEEITSLIZHEM6X16 3
E06-1-2 C90030068000 BEARING FLANGE HEE= 1
E06-1-3 C0625062280 GROOVED BALL BEARING 28X58X16 62/28 R A BRI 28X58x16 1
E06-1-4 C90033001044 DRIVE SHAFT PREASSEMBLED FimAY 1
E06-1-5 C90033001030 REDUCER 0,3MM M8 Ti7iE0.3mm M8 1
E06-1-6 C0405242813G NEEDLEBEARING K 24X28X13 GETEILT REHHR K 24x28X13(HFR) 2
E06-1-7 C90033005000 IDLER GEAR 5.G F RS 1
E06-1-8 C90033045000 TOOTHED WASHER D27 e 2
E06-1-9 C0471026000 CIRCLIP D26 +K#d26 2
E06-1-10 C90033003000 SLIDING GEAR 3/4.G F3. ARG 1
E06-1-11 C90033006000 IDLER GEAR 6.G S (67 = ey 1
E06-1-12 C90033002000 SOLID GEAR 2.G Fn2ibiaEe 1
E06-1-13 C90033032000 STOP DISC 22.2/31.7/1 BHIEER 22 .2x31.7x1 1
E06-1-14 C0625068911 DEEP GROOVE BALL BEARINGS 22/45/12 60/22 AN 22X45X12 1
E06-1-15 C90033088000 SEALING DISC 22X45X0,2 # H22x45x0.2 1
E06-1-99 C90033000100 GEARBOX CPL.(RAUNAQ) IR AR 1




E06-2 &l COUNTER SHAFT




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
E06-2-1 C0625068911 DEEP GROOVE BALL BEARINGS 22/45/12 60/22 YA EKER22X45X12 1
E06-2-2 C90033032000 STOP DISC 22.2/31.7/1 SIEEE22.2x31.7x1 1
E06-2-3 C90033011000 IDLER GEAR 1.G MEh1R%E5E0 1
E06-2-4 C0405242813 NEEDLEBEARING 24X28X13 R 24%x28x13 1
E06-2-5 C90033034000 STOP DISC 24.3/35.75/1 Pl H24.3x35.75x1 1
E06-2-6 C90033015000 SLIDING GEAR 5.G MEh5REEES 1
E06-2-7 C0471029000 SPIRD RETAINING RING D29 B HERS B d29 3
E06-2-8 C90033033000 STOP DISC 27/36/1.5 BlIFEE-27x36x1.5 3
E06-2-9 C90033014000 IDLER GEAR 4.G MDA RS 1
E06-2-10 C0405263013G NEEDLEBEARING 26X30X13 GETEILT RETIHR26X30X13(HD ) 3
E06-2-11 C90033013000 IDLER GEAR 3.G M3t 1
E06-2-12 C90033016000 SLIDING GEAR 6.G MEN6IHLEES 1
E06-2-13 C90033012000 IDLER GEAR 2.G M2 1
E06-2-14 C90033010000 OUTPUT SHAFT Hith 1
E06-2-15 C90030024000 FITTING SLEEVE 6X8X11 EER Fif#25x52x15 1
E06-2-16 C0770020220 O-RING 25,12/1,78 OFYRE25.12x1.78 1
E06-2-17 C90033032011 DISTANCE BUSHING 11MM HHE25X32X11 1
E06-2-18 K-0760003247000 SHAFT SEAL RING 32X47X7 AS-P F FEIB32x4 77 1
E06-2-19 C90033029116 SPROCKRT 16Z DAMPED e 16Z 1
E06-2-20 K-51033031000 LOCKING PLATE BHEEE 1
E06-2-21 C90033032300 NUT HEEOIRFEM20x1.5 1
E06-2-99 C00050000992 REPAIR KIT OUTPUT SHAFT i AU S B X




E06-3

WISINAE  SHIFTING MECHANISM

Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
E06-3-1 C0024060156S SCREW M6X15 RE{E7 N AE=EIRIEMEX15 1
E06-3-2 C90034015000 SHIFT STAR THERER 1




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
E06-3-3 C0625068070 DEEP GROOVE BALL BEARINGS 35/47/7 IRIBEKINA35X47XT 1
E06-3-4 C0019050121S SCREW M5X12 HSTEITSLIZEMEX 12 2
E06-3-5 €90034011200 BEARING RETAINING BRACKET SHIFT DRUM BRAZHR 1
E06-3-6 C90034012001 SHIFT DRUM T5HRER 1
E06-3-7 C0625068060 DEEP GROOVE BALL BEARINGS 30/42/7 IR DERGHEI0x42X7 1
E06-3-8 C90034012020 MAGNET HOLDER CPL. Ay S las 1
E06-3-9 C90011023100 GEAR POSITION SENSOR e Rkes 1
E06-3-10 C0025050126 SCREW M5X12 ST A A EHIEEMEX 12 2
E06-3-11 C0025060166S SCREW M6X16 W/ AIE=HEIZEM6X16 1
E06-3-12 C90033022000 BEARING LOCK WASHER (SHIFT SHAFT STOP) HERBIRIR 1
E06-3-13 C90034005033 SHIFT SHAFT CPL. pLy St b ol 1
E06-3-14 C90034013100 TORSION SPRING 0.8MM s 1
E06-3-15 C90034020000 SPRING GUIDE MPEERE 1
E06-3-16 C90034014000 RETURN SPRING HE 1
E06-3-17 C90034050001 STOP DISC 14X30X1 PREER A 1
E06-3-18 C90032095000 NEEDLE SLEEVE 14/20/12 MESMNE R 14x20x12 2
E06-3-19 C0760142460 SHAFT SEAL RING 14/24/6 SHET14X24X6 1
E06-3-20 C0007025241 STUD 2,5X24 EEREfIH2.5%24 1
E06-3-21 C90034050000 MAGNET HOLDER AT 1
E06-3-22 C90034050010 WAVE SPRING IR EESSB-0075-S17 1
E06-3-23 C0988142005 SHIM 14X20X0,5 JHESFD & #0814x20%0.5 1
E06-3-24 C0471140100 SEEGER RING 14X1 i R4 14X 1 1
E06-3-25 C9003403000033 LINK SUPPORT CAM TRYTHRE 1
E06-3-26 C90033041500 NORDLOCK WASHER M6 B#EEIM6 1
E06-3-27 C90034051100 SHIFT SHAFT SENSOR T RES 1
E06-3-28 C0984050123S BOLT DIN6912 M5X12 8.8 FEEIN A EESLIZfEM5X12 2
E06-3-29 C63534024000 LOCKING LEVER il =77=Vs 1
E06-3-30 C90034052000 STEP WASHER Bb#E6x8x3.3 1
E06-3-31 C90034023000 SPRING ARREST ARM EIRHHE 1
E06-3-32 C90034002000 SHIFT FORK PR 5-61 1
E06-3-33 C90034001000 SHIFT FORK R 1-48 2
E06-3-34 C90034019100 SHIFT FORK SHAFT R4 2
E06-3-35 C0402080200 NEELDE ROLLER D8X20 iR§1d8x20 3




LUBRICATING SYSTEM

HRRE

EOQ7

) -@.-:_.”‘:
qu-meival)
nmmyramn

GH@@d




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
E07-1 C90030065000 GEARBOX INJECTION PIPE CPL. TRFAEUHE AN 1
E07-2 C0770010010 O-RING D10X1 OZFYRE10x1 1
E07-4 C90038051000 OIL COOLER GASKET HSEER A 1
E07-5 C90038050000 OIL/WATTER HEAT EXCHANGER CPL. HSEREN 1
E07-6 C0025060206S SCREW M6X20 e S AIE=EIREMEX20 4
E07-7 C90038035000 OIL HOSE CPL. NHERMF 1
E07-8 C90030086010 PRESSURE PLATE [EHR 1
E07-9 C0019050121S SCREW M5X12 HETETLIZI M5 X 12 1
E07-10 C014580060126S CYL. SCREW M6X12 EiFigie 6
E07-11 C90038003000 BEARING BOLT HIRRIEEEH 1
E07-12 C90038001022 OIL PUMP IDLER GEAR 227 HIRRBHHEG 222 1
E07-13 C0799080000 LOCK WASHER DIN 6799 - RS 8 FOEE 1
E07-14 C90038007010 THRUST WASHER 10/16/0,5 HE10x16x0.5 1
E07-15 C90038001224 OIL PUMP GEAR 247 SHEREE0247 1
E07-16 C90038008050 OIL PUMP COVER TIRRER 2
E07-17 C90038009014 EATON PUMP SET CPL. 14MM SHEREETFLEH14MM 1
E07-18 C90038002000 OIL PUMP SHAFT AR 1
E07-19 C0402041580 NEEDLE ROLLER 4X15.8 i®5tD4X15.8 3
E07-20 C0402050980 NEEDLE ROLLER 5X9.8 ElfF$4d5x9.8 2
E07-21 C0770120020 O-RING 12X2 ORYE12X2 2
E07-22 C90038012000 OIL PUMP HOUSING WK 1
E07-23 C0770140200 O-RING 14X2 NBR 70 SHORE ORYRE14x2 4
EQ7-24 C0770020020 O-RING 20X2 NBR 70 OZFYRE20x2 1
E07-25 C90038128000 CONTROL PISTON PRIEMEZE 1
E07-26 C90038026000 OIL COMPRESSION SPRING PR AR 1
E07-27 C90037073000 SHIM BhH 1
E07-28 C90038010000 EATON PUMP SET 30 MM SHEREEFRE30MM 1
E07-30 C0025060256 SCREW M6X25 T N AIE=HIRIEMEX25 5
E07-31 C90030086100 OIL+SUMP+GASKET R TI 1
E07-33 C9003008500024 OIL PAN HIEFEM 1
E07-33 C90030085000FBP OIL PAN HERAHRERERBRB) 1
E07-34 C90038021200 OIL SCREEN CPL. WIS RIZE 2
E07-37 C0770125015 O-RING 12.5X1.5 OFY[E12.5x1.5 1




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
E07-38 C0770170200 O-RING 17X2 OB 17x2 1
E07-40 C90038015200 OILFILTER(WITH BYPASS) NS 1
E07-41 C07700390261 O-RING 39,34X2,62 OZYFE|39.34x2.62 1
E07-42 C90038041200 OILFILTER COVER k= 1
E07-43 C0025050166 SCREW M5X16 e A= EIREM5X16 2
EQ7-44 C90030024000 FITTING SLEEVE 6X8X11 ENIfH6x8x11 3
E07-45 C0025060356 SCREW M6X35 T N AIE=HIRIEME X35 5
E07-46 C0025060306 SCREW M6X30 P/ AIE=HIZEM6X30 10
E07-47 C0770060025 O-RING 6X2,5 OFURE6X2.5 2
E07-48 C0025080166S CYL. SCREW M8X16 W/ AIE=HIZEM8X16 1
E07-49 C0770070025 O-RING 7X2,5 OB 7x2.5 1
E07-99 C00050000068 OILFILTER SERVICE KIT HURECIRFTEM 1




E08 7KIEE=Z= WATER PUMP COVER




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
E08-1 C90035052000FBP WATER PUMP COVER KRE= 1
E08-2 C90035053100 WATER PUMP COVER GASKET IKREZHE 1
E08-3 C0024060136S SCREW M6X13 P/ N AIE=HIEEM6X13 1
E08-4 C90035055000 WATER PUMP WHEEL IKIRMECAMF 1
E08-5 C90035055150 SUPPORT DISC $HE16x1 1
E08-6 K0760153459 SHAFT SEAL RING W= HE (KZR) 1
E08-7 C90036072020 WEAR BUSHING IKEHHE 1
E08-8 C07700900151 O-RING 9X1,5 ORUEOxX1.5 1
E08-9 C0025060306S SCREW M6X30 e/ AIE=HEIZEM6X30 5
E08-10 C90030024000 FITTING SLEEVE 6X8X11 TEfH6x8x11 2
E08-11 C0025060126 SCREW M6X12 BN AIA=EIEEMEX12 1
E08-12 C0603061002 SEAL RING 6/10/1 BEJE6X10X1(5F)DIN7603 1




EaEil STARTER

EO09




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
E09-1 C0025060256 SCREW M6X25 L A A EIEEMEX25 2
E09-2 C90040001000 E STARTER MOTOR 9Z F2rNEEN9z 1
E09-3 C0618101410 NEEDLE SLEEVE 10/14/10 MESNEIREH A 10x14x10 1
E09-4 C90038007010 THRUST WASHER 10/16/0,5 HE|10x16x0.5 3
E09-5 C90040017100 TORQUE LIMITER CPL. 10/55Z HERHI28481410/55Z 1
E09-6 C0625060016 BEARING 12/28/8 (TORQUE LIMITER) IR QTR 12x28xX8 1
E09-7 C90040022000 STARTER IDLER GEAR 267 FeREt 262 1
E09-8 C90040090000 NEEDLE BEARING 10/13/13 RETHA10Xx13x13 1
E09-9 C90040029000 BEARING BOLT e IEAeH 1
E09-10 C90040020000 FREEWHEEL GEAR CPL. 66Z eaKiaFLH662 1
E09-11 C0618354220 NEEDLE SLEEVE 35/42/20 HK3520 P ESNEREHA35x42x20 1
E09-12 C0770244031 O-RING 24.40X3.10 NBR 70 OZFYRE24.40x3.10 1
E09-13 C90040124000 ONE WAY CLUTCH CPL. HLESEAS 1
E09-14 C0025060166S SCREW M6X16 T AIE=HIZEMEX16 1




E16 E&t BALANCER SHAFT




Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
E16-1 C90030057044 BALANCING SHAFT FRONT CPL. B EHA 1
E16-2 C90030057050 BEARING SHELL BALANCER SHAFT S E, 6
E16-3 C90030059100 BALANCING SHAFT ABOVE CPL. L PeEthiEH 1
E16-4 C0405151913 NEEDLE BEARING 15/19/13 RETR15x19x13 2
E16-5 C90030059060 THRUST WASHER #E]15.5x25.5%2 2
E16-6 C90030059050 BEARING BOLT o L 1
E16-7 C0984050123S BOLT DIN6912 M5X12 8.8 BRI A EESLIZfEM5X12 1




E17 PRIOIBBFIEEHEE THROTTLE&INJECTOR

i

I

|

I

I

|

i

I

|

i

I

|

I

I

|

i

I

|

i

I

|

i

I

|

i

I

|

i

I

|

i

I

|

i

I

|

' 3

+

I

| 1e

i

I

Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)

E17-1 OPWO0-173000 THROTTLE BODY ASSY BB S JERIARERL 1
E17-2 OPWO0-171000 FUEL PIPE ASSY WA ECE B 1
E17-3 0HUO0-173200 AIR INTAKE PRESSURE SENSOR BEEHIERSEE 2
E17-4 0JYA-170001 CLASP g 2
E17-5 OPWO0-171100 FUEL INJECTOR B HES 2




E21 SHEEM CYLINDER HEAD SYSTEM KIT

Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)

E21-1 C9003609900024 REPAIR KIT CYLINDER HEAD FOR CFMOTO St EHEEH(CFERR) 1

=
E21-1 C90036099000FBP CYLINDER HEAD EES ST EYHEEH(CFERR) | 1




